TEST CERTIFICATE

of the anti-slip property of floor coverings
in workrooms and fields of activities with slip danger

Tested material. Resilient floor covering made of polyvinyl chloride (PVC)

according to EN 649

Signification: Mipolam Technic EL 5

Dimensions: tiles 608 x 608 x 2,0 [mm]

Colour: available in different colours according to
manufacturer's indication, direction free design
(test specimen: 0784 - different beige-tone)

Surface: even, fine raw, coined according to the
manufacturer's indication

Producer / Supplier: Gerflor Mipolam GmbH
Miilheimer StraBe 27/Tor 7
53840 Troisdorf
Applicant; Gerfior Mipolam GmbH
Mulheimer StralRe 27/Tor 7
53840 Troisdorf
Date of order: 20.05.2010
Certificate number: 80521001.001e
Sampling: Sent by the applicant to the research institute
Test method: DIN 51130 (edition 6/2004) respectively data sheet BGR 181

“Testing of floor coverings; determination of the anti-slip property;
workrooms and fields of activities with slip danger;
walking method — ramp test”

Test result: Average total acceptance angle = 9,2°
Assessment: Classification group =R9
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This test-certificate is valid as long as there is no change in the above mentioned test-basis - for products which SAUREEES
are identical to the test-specimen. The report is given for 5 years (beginning data of delivery report).
Publication and reproduction of this report is only allowed in unabridged form.
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